POWERTEC




www.samsfitness.com.au



HARDWARE LIST

i

11 1/2"x4-1/8"(qty4)

&

90 3/8"x1-1/2"(qty:14)

7

59 1/2'x4-1/4"(qty:14)

@

67 3/8'x11t(gty:2)

¢

98 3/8"'x2-3/4"(qty:4)

v

125 .3/8"x1-3/4(qty:2

®

39 #10x25x2.0t(qty:32

v

56 3/8"x3/4"(qty:100

i

60 1/2°x3"(qty:/>

&

96 1/2*°x2-3/4"t(qty:4)

118 #10x35x3.0t(qty:4)

Vg

137 3/8*x1*(qty:5)

7

94 3/8"x7'(qty®

&

S8 1/2°x3-1/2"(qty:7)

6l 914x28%x2.01(qty:78)

@
97 1/2'x16t(qty:4D)

7

119 1/2°xe-1/2*(qtyD




PART LIST

Composed of 3 stations : CP --—--—-
Part Description

I Base (SQ)
Bench mainframe (CP)
Backrest adjustment bracket (CP)
Backrest adj. tube (CP)
Backrest support (CP)

Mo Co Ny R Wb

Lo Lo o W W W bo o bo Ba Bo B0 B B Bo B0 R e e ey ey ey ey ey ey ey
n A o b~ T WO 0o N AWl M DD Co N D e B by e

Linkage tube A (CP)
Linkage tube B (CP)
Bench base (CP)

Backrest support (LP)
Main upright
1/2"X4-1/8"Half-thread hex bolt
"U" shape arm (CP)
Pocket screw

Hand grip

Row accessory bar (LP)
Collar

Leg developer (LP)
Roller tube (LP)

Arm curl tube (LP)
Weight horn

Chain

Base (LP)

Steel axis

Tilted support (SQ)

"U" shape arm (LP)
Round inner plug
Connected bar (LP)
Olympic weight horn (LP)
"U" sharp arm (SQ)

Foot plate (SQ)

Arm curl pad support tube (LP)
Shoulder pad tube (SQ)
Rivet

Bench lift up bar (CP)
Washer

Chest Press Station; SQ

QTY

Pt B il P il = e e

n——t[\.)[\)l—ll—li—i—li—‘[\_]h—‘h—h-i—‘l—'{\;!—'b—*i—c\hﬂ[\.}g

NN
%o

Squat Station; LP

Lat Pull Station.

Part Description QTY
36 1/2"X1/2"Hex. Bolt 4
37 Chest support tube (LP) 1
38 PVC sleeve 7
39 Square open end cap 1
40 Round open end cap 2
41 Rect. inner plug 1
42 Square inner plug 11
43 Rect. inner plug 5
44 Handle grip 2
45 1/2"X6"Half-thread hex. Bolt 1
46 Round inner Plug 9
47 Bumper 1
48 Square inner plug 6
49 Square inner plug 12
30 Square inner plug 1
51 Rect. inner plug 4
32 Knob Bolt 1
53 1/2"X6-1/4"Half-thread hex. bolt 1
54 _3/8"X7"Half-thread hex, bolt 2
55" 3/8"X1-1/2"Hex Boit 14
56 3/8"X3/4"Hex. Bolt 24
57 Steel axis 1
58 1/2"X3-1/2"Half-thread hex. bolt 7
59 1/2"X4-1/4"Half-thread hex. Bolt 14
60 1/2"X3"Half-thread hex. bolt 12
61 Washer 100
62 Ball head lock pin 2
63 Ball head lock pin 1
64 Lower lat bar 1
65 Rect. Inner plug 4
66 Steel axis I
67 Nylon nut 3
68 Nylon nut 4
69 Bearing 10
70 PVC sleeve 2




Composed of 3 stations : CP ————- Chest Press Station: $Q ----—-- Squat Station: LP -=----- Lat Pull Station.
Part Description QTY Part Description QTY
71 Metalbushing 22 104 Bumper (Row Chair) 1) e
72 Rollerfoam 2 105 Safetyroundsteel 1
75 Large shoulderpad (SQ) 2 "fr}és"iié[ﬁ{d'tit_l[%é;}'@'}"'"'__'i__::__'{ij
74 Smallshoulder pad (SQ) 2 07 Weighthom(LP) ] e
B ChepadP b e 105 PVCSlesve 2
76 Upperbackpad (LP) | 709 RubberbumperiSQ) )
7 Backmstpad(CP) 1 /10 Ringhead lockpin 1
e Sercpad(LB) - L . S 1 Uil Squareinerpleg ] 8
7 Towerback pad (LB) e\ B 112 Rectopenendcap 1
%0 AmCuwlpad(lP) . T P 115 Rubbersleeve . 2 -
Lor Sempad(eDy b e L N iT0 S et plug, - Bk
82 Side pad of arm curl section (LP) e JeBperion . A
783 U2'X4"Halfthread hex. bolt - 4 II6 BigWasher. 41
U5 mapdlockpn 0 ool _}'}%"i§L5{1'|{<1'5171:L%£ia""""""':'":":r{"
W anny: ) At SR e f15 Washer .. 4
N Neen . S W (7 7719 12"X2-1 2 Halfthread hex. bolt 1
%7 Scatadj bracket(LP) DR 120 3/8°X1-3/8"HexBolt 1
B0 Vo, BFAL - o 121 Ball headlockpin - 1
RS g 127 Biomashee . < - 2
o WSAMMW S A M ST [ h e I :@3“51'11']@(1}}}1{‘:""'":"""_:" el
91 Reartihed support TR R
92 Row chair lower twbe (LP) [ e 125 3R"X1-3/4"Hex.Bolt
793 Row chait upper twbe (LP) p— 1% PVCslesve . &
94 Amcudbandie(UP) 1 127 Foam roflercovers 2
35 Seatsupportwbe (LP) . 2 128 Rubbersleeve Ty
U6 157234 Half thread hex. bolt 4 29 Rubbersieeve 2
|97 Nlsmmnt e Lo ¢ o 55 130 Babellwbe 1
o8 yeXoaMHex bolt . 4" I3 Comnectedtube 28
99 Handerp 2 132 Rearbasetbe 1
00 Mealbushing 3 i3 Fromtbaewbe . cr L i
707 Sclection round sieel (CP) 2134 Linkagembe 1
7702 Bumper (Row Chain) [ s Stetedae. | L. Ay
103 Bumper(CR) AT U6 Mewlbuhing 2
o R 57 3 XIMex Bal 5




LODED DIAGRAM

B

& U

WRSY g

.\.%
v

AR

7
;
i
I
{oa .
i

Nylon aut

RemarksoAll unmarked Washers are (61). all unmarked Nvlon Nuts are (97) and all unimarked Metal Bushings are(7




Always insert all bolts through holes prior to tightening

Note before beginning assembly:
due fo precision fit

'ASSEMBLY ONE




ASSEMBLY TWO




ASSEMBLY THREE

B VS | g LY El i P e
! u‘%ﬁg‘i‘llﬂh E‘L;E il B

i = it
it 0
=N « i“&; y f
N F N T g SR - S 54 2 AT i -' -
et sl Sl oo tiion ot i e e VR e e s st e e s ot e e gy e s




ASSEMBLY FOUR - =]




ASSEMBLY FIVE

—
&
H = nﬁ
(s
. WY
< o
] BR
j Bl
=
iz

{ B4

” Ee ik

4 : : 3 i
t‘t"“m 1'_{ '{iﬂ :'T‘—:Eé 3

e “ﬁﬁ.‘h

A
ki ‘...nM'.‘_.l?_‘ B




ASSEMBLY SIX

4

A L]
ey . % F — Q@

, S )

/& ‘, eV

&

‘ﬁ

N

=

N
N A




ASSEMBLY SEVEN




www.samsfitness.com.au



www.samsfitness.com.au



POWERTEC IS NOT LIABLE IF THE TRAINER SHOULD INJURE THEMSELVES WHILE
USING POWERTEC EQUIPMENT OR WHILE PERFORMING THE TRAINING ROUTINE

POWERTEC

POWERTEC, INC.

601 W. Harford St. Milford.
PA 18337
Phone: (570) 296-5005
Fax:(570p) 296-5009
www.powertecfitness.com



